
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

ECONOMIC BENEFIT GUIDANCE FOR 
WASTEWATER AND STORMWATER 

VIOLATIONS 

 
 
 
 
 
 

Abstract 
This document describes the process to calculate the Economic Benefit gained from noncompliance 

and to include it in penalty assessments for wastewater (NPDES/non-NPDES) and stormwater 
enforcement cases. 

 
 
 
 
 
 
 
 
 
 

Prepared by Water Compliance Enforcement Program 
Updated February 2025 



Economic Benefit Guidance for Wastewater and Stormwater Violations 

2 
 

 
Contents 

 
1. PURPOSE OF DETERMINING ECONOMIC BENEFIT .........................................................................................................4 

2. ECONOMIC BENEFIT FROM DELAYED OR AVOIDED COSTS .............................................................................................4 
[...]
dewatering to reduce operating cost and odor complaints. Modified membranes will reduce blower energy due 
to air scouring. Work will be completed on-site at Water Reclamation Facility (WRF). Reuse expansion is 

proposed for the future. 

 
 
 
 

Project 44011 
Documentation 

59015 Sanford 4/18/2018 $6,000,000.00 Construction of a Class "A" Biosolids Management System at the Sanford North Water Reclamation Facility. Project 59015 
Documentation 

 
 

3071 

 
 

Parker 

 
 

6/7/2017 

 
 

$1,255,033.00 

The proposed project will rehabilitate the City's wastewater collection and transmission system. The work will 
include the replacement of approximately 10,500 linear feet of force main and the rehabilitation of two pump 
stations and several manholes. The proposed work will improve the integrity of the system by rehabilitating 

aging and deteriorated wastewater facilities. 

 

Project 03071 
Documentation 



 

24  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 

 
53031 

 

 
Lake Wales 

 

 
1/11/2016 

 

 
$5,703,811.00 

The proposed project consists of replacing the existing gravity sewer system for the Lift Station No. 16 service 
area. The existing gravity sewer system was determined to be substandard. It has inadequate pipe slopes and 
pipe cover, substandard pipe materials and deteriorating manholes. The proposed facilities will eliminate the 

historic sanitary sewer overflow problem and greatly reduce infiltration and inflow. 

 
 

Project 53031 
Documentation 

 
 
 

 
50627 

 
 
 

 
Niceville 

 
 
 

 
5/23/2013 

 
 
 

 
$440,188.00 

Project proposes nine stormwater projects in several basins. The Evans Branch project consists of Meigs, 
Cypress, and Reynolds SWMF projects costing $1,725,936. The Thomas Branch project has two projects, 

McEvan and Boxer SWMF at a cost of $4,080,956. Hicks Branch and Bolton Bayou projects cost 3,590,305. 
Turkey Creek projects includes two projects and costs 1,240,734. Valparaiso Blvd, Linden St Drainage, Bayshore 

Place, and Palm Plaza projects cost 1,750,966. All projects are to improve stormwater quality and to abate 
flooding. The total cost of all projects are $11,993,528. This SRF loan would fund three projects: Linden Avenue 
Drainage Improvements Project, Turkey Creek Stormwater Enhancement Project, and Bayshore Place Drainage 

Project 

 
 
 
 

Project 50627 
Documentation 

 

74508 

 
North Miami 

Beach 

 

11/13/2013 

 

$3,791,486.00 
The proposed project will consist of upgrades to ten existing wastewater pumping stations. These pumping 

stations have reached the end of their useful lives, have outdated components and must be upgraded in order 
to maintain the reliability of the sanitary sewer system. 

 
Project 74508 

Documentation 

 

6043 

 

Hollywood 

 

5/30/2012 

 

$11,226,991.00 
This project consists of constructing a new deep injection well and a dual zone deep monitoring well to provide 
disposal of the concentrate streams. The injection zone will occur at the top of the Boulder Zone at a depth of 

approximately 3,000 feet below the land surface. 

 
Project 06043 

Documentation 

 
 

 
41032 

 
 

 
Bradenton 

 
 

 
5/29/2012 

 
 

 
$869,490.00 

Phase 1 of Wares Creek Drainage Improvements - replace 9th Avenue West Bridge. This is the first phase of a 
project intended to supplement a USACE project by replacing four bridges and improving certain segments of 
the municipal stormwater system that will improve the water quality being discharged into Wares Creek. The 
future improvements will include catch basins and hydrodynamic separators for removal of TSS, oil, grease, 
heavy metals and debris. This 9th Avenue West Bridge replacement was identified as the first priority for this 

long-term project. 

 
 
 

Project 41032 
Documentation 

 
 

13011 

 

North Miami 
Beach 

 
 

4/25/2012 

 
 

$4,141,565.00 

The proposed project consists of performing sanitary sewer system rehabilitation to remove stormwater inflow 
and groundwater infiltration from the City's system. The work is needed to provide a safe and reliable 

wastewater collection system and to reduce pumping and treatment costs. The City is charged for each gallon 
of water that they transmit to Miami-Dade County for treatment. 

 

Project 13011 
Documentation 

 
 

41033 

 
 

Bradenton 

 
 

3/13/2013 

 
 

$1,279,981.00 

12TH/14TH AVE. BRIDGE REPLACEMENT & 20TH ST. DRAINAGE IMPROVEMENTS. The Wares Creek Drainage 
Improvements project will consist of replacing the 12th Avenue and 14th Avenue Bridges and 20th Street 

drainage improvements thereby improving certain segments of the municipal stormwater system and 
improving the water quality being discharged into Wares Creek. 

 

Project6 41033 
Documentation 



 

25  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 

 
43212 

 

 
Crestview 

 

 
2/4/2013 

 

 
$8,173,081.00 

The Crestview WWTP Phase IV project will expand the treatment capacity to 4.1 MGD. This expansion will help 
accommodate the anticipated 2012 demand that is expected because of the additional personnel being 

relocated to the area through the Basin Realignment and Closure Program that is currently being implemented 
by US Dept. of Defense. Modifications will be made to the master lift station, WWTP, and RIBs. 

 
 

Project 43212 
Documentation 

 

52081 

 

Treasure Island 

 

6/28/2016 

 

$517,509.00 

The City's proposed project consists of rehabilitation of Lift Stations Nos. 6, 7, 8 and 9. Specifically, this project 
includes the replacement of the influent pipes, discharge pipes, pumps, valves, fittings, and the electrical 

system (pump controls), as well as repairs to the walls of each wet well and various structural repairs such as 
top slabs and valve vaults. 

 
Project 52081 

Documentation 

 
 

18042 

 
 

Palm Coast 

 
 

5/2/2016 

 
 

$30,100,000.00 

The proposed project consists of a combination of force mains, master lift station, and a new 2.0 MGD 
advanced wastewater treatment facility. Effluent will be disposed of using reclaimed water reuse and backup 
discharge facilities. Advanced Wastewater Treatment is required in accordance with the Apricot Rule to allow 

permitting of a backup reclaimed water discharge to Hulett Swamp. 

 

Project 18042 
Documentation 

 
 
 
 

55012 

 
 

 
St. Johns 
County 

 
 
 
 

12/17/2017 

 
 
 
 

$20,000,000.00 

The proposed project will construct the Players Club Water Reclamation Facility, a 2.4-MGD advanced 
wastewater treatment plant. The new facility will handle the flows that are currently treated at the Players 

Club, Sawgrass and Inlet Beach Wastewater Treatment Plants. The project will also include the transmission 
facilities necessary to route the flow from the decommissioned plants to the new facility. The three existing 
plants are nearing the end of their useful lives and are suffering from increasing maintenance and reliability 
issues. The proposed facility will eliminate these issues and result in the County providing a higher level of 

wastewater treatment. 

 
 

 
Project 55012 

Documentation 

 
 

48032 

 
 
Orange County 

 
 

10/29/2012 

 
 

$2,887,165.00 

The proposed project consists of performing sanitary sewer system rehabilitation to remove stormwater inflow 
and groundwater infiltration from the County's East Southwood Subdivision. The existing gravity sewer system 
was installed in the 1960s and must be replaced or rehabilitated to prevent sanitary sewer overflows and to 

provide a safe and reliable system. 

 

Project 48032 
Documentation 

 

62511 

 

Milton 

 

5/25/2013 

 

$1,355,338.00 
The proposed project involves construction of a large diameter lift station and related force main to service low 
laying lands along Ward Basin Road Corridor and the eastern shores of the Blackwater River from U.S. 90 south 

to an area south of Interstate 10 near Hickory Mannock Road. 

 
Project 62511 

Documentation 

 
 

 
32031 

 
 

 
Cottondale 

 
 

 
3/18/2013 

 
 

 
$272,767.00 

 
Rehabilitation of the city's wastewater treatment facility (WWTF) and off-site lift stations on Glastel Street and 
North Street. The work at the WWTF is necessary because the facility is not meeting effluent requirements and 
has been placed under a Consent Order by the Florida Department of Environmental Protection. The lift station 

on Glastel Street is currently out of service and needs to be rehabbed. In addition, the wet well needs to be 
replaced or relined. The North Street lift station is in good condition but needs an upgraded pump and fencing. 

 
 
 

Project 32031 
Documentation 



 

26  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 
 
 
 
 
 

64180 

 
 
 
 
 
 

Deltona 

 
 
 
 
 
 

11/4/2013 

 
 
 
 
 
 

$29,370,077.00 

 
The proposed project consists of the construction of a (under phase IA) new 1.5 million gallons per day 
wastewater treatment facility. This project, the Eastern Water Reclamation Facility (EWRF), will include 

screening and grit removal, a four-stage biological nutrient removal (BNR) and membrane bioreactor (MBR) 
process, chlorine contact disinfection, and a reclaimed water effluent pump station. The biosolids treatment 

and disposal is proposed to meet Class AA treatment levels through a chemical neutralization process that 
includes aerated biosolids holding tanks, thickening, chemical neutralization, and dewatering by a screw press. 
The final product Class AA biosolids will be sold or given to local agricultural or nursery interests. Also, a 5.0 MG 

ground storage tank and reject storage will be constructed at the plant site. The effluent from the new plant 
will be connected to the existing reuse system. The project is needed to comply with Chapter 62-600.405, 

Florida Administrative Code. 

 
 
 
 
 

Project 64180 
Documentation 

 
 
 
 
 
 

28410 

 
 
 
 
 
 

Fort Walton 
Beach 

 
 
 
 
 
 

10/16/2012 

 
 
 
 
 
 

$15,012,691.00 

 
The proposed project calls for the rehabilitation/modification of the Pump Station #1, the construction of a 

new 4-million gallon wet weather storage tank adjacent to the pump station, the installation of approximately 
22,000 linear feet of new 20-inch ductile iron pipe (DIP) force main, 5,000 linear feet of 24-inch DIP force main 

and the abandonment of the entire length of existing 30-inch PCCP force main. The pump station rehab is 
needed to maintain the required capacity since the treatment has been moved from a City-owned WWTP to 
the regional county facility where the headworks is at a higher elevation. The force main is necessary because 
the existing pipe is old and deteriorated and a bridge replacement project would require replacement of that 

section anyway. The project also includes a tie-in to the recently constructed reclaimed water main and 
extending the 10-inch reclaimed water main 2,400 linear feet to provide irrigation to the City's newly planned 

Hedrick Recreational Facility. Also, a 4-inch reclaimed water line will continue to Pump Station #1 and the 
storage tank for maintenance cleaning. 

 
 
 
 
 
 

Project 28410 
Documentation 

 
 
 

 
52021 

 
 
 

 
Largo 

 
 
 

 
3/2/2015 

 
 
 

 
$73,216,406.00 

The proposed projects include the following projects as a result of the Consent Order Corrective Actions: 
Additional funding for projects that include: 1. Improvements to the collection system and construction of a 

wet weather monitoring and pumping system to mitigate sanitary sewer overflows 2. Replacement of the 
facility's disinfection system to reduce gaseous chlorine and disinfection by-products 3. Replacement of the 

Wastewater Reclamation Facility's (WWRF) effluent, influent and pumping system and headworks 
improvements 4. Improvements to the WWRF treatment processes 5. Improvement of the WWRF biosolids 

drying facility 6. Reconstruction and rehabilitation of the WWRF operations, laboratory centers and mechanic's 
warehouse. 

 
 
 
 

Project 52021 
Documentation 

 
 

64096 

 
 
Daytona Beach 

 
 

4/3/2017 

 
 

$4,253,714.00 

This work will consist of the construction of two 30-inch subaqueous force mains under the Halifax River with 
the upland force main installation on the west bank tying into an existing force main that will transmit the 

wastewater to the headworks at the Bethune wastewater treatment plant. Construction on the east bank will 
consist of the connection of the proposed 30-inch force mains to the existing 24-inch force main on South 

Peninsula Drive. 

 

Project 64096 
Documentation 

 
3050 

 
Springfield 

 
1/3/2017 

 
$1,817,369.00 

The proposed project consists of rehabilitating and constructing new wastewater collection and transmission 
facilities. The proposed project will reduce the amount of infiltration and inflow entering into the City's 

collection system by replacing deteriorated pipes. 

Project 03050 
Documentation 



 

27  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 
 
 
 

9013 

 
 
 
 

Citrus County 

 
 
 
 

5/1/2017 

 
 
 
 

$12,440,100.00 

 
The proposed project includes the construction of a new 1.5 mg advanced wastewater treatment facility and 

the replacement of the existing spray field with a rapid infiltration basin system. The existing Southwest 
Regional Water Reclamation Facility (Sugarmill Woods) wastewater treatment plant is a 0.7 mg secondary 

facility that does not provide adequate nutrient removal and does not have the capacity for the future service 
area that includes 5,098 homes currently on septic tanks. Also, the current spray field is inadequate to handle 

the projected flow from these additional homes. This project is needed to reduce the nutrients in the 
Chassahowitzka Springs and River and is identified in the projected basin management action plan. 

 
 
 
 

Project 09013 
Documentation 

 

48046 

 

Orlando 

 

9/6/2016 

 

$7,375,713.00 
Demolish existing Lift Station No. 5 and construct a new Lift Station No. 5 on an adjacent property. The pumps 

and electrical equipment are beyond the end of their expected service lives and the station does not have 
adequate capacity to handle peak wastewater flows during wet weather. 

 
Project 48046 

Documentation 

 
 
 
 

5062 

 
 
 
 

Cocoa Beach 

 
 
 
 

10/20/2014 

 
 
 
 

$5,282,238.00 

The sewer rehabilitation portion of this project includes cleaning and televising the laterals and sewer mains, 
repair of manholes, and repairing or replacing the sewer mains to eliminate excessive Infiltration and Inflow. 

The stormwater improvements portion of this project consist of the installation of state-of-the-art, new 
technology treatment trains. The project watershed sub-basins are along the Minutemen causeway which is 

the main street corridor for the City of Cocoa Beach. All project basins currently discharge untreated 
stormwater into the Banana River Lagoon. With these improvements, and installing a BMP treatment train, 

more nitrogen and phosphorus will be removed. 

 
 

 
Project 05062 

Documentation 

 
 

59014 

 
 

Sanford 

 
 

3/20/2017 

 
 

$6,338,715.00 

The proposed project will construct the third and final phase of the Cloud Branch stormwater improvements. 
The existing stormwater system is inadequate. These improvements will alleviate localized flooding and will 

improve discharge water quality by removing trash and excess nutrients. The City is under a DEP Administrative 
Order to reduce nutrient loadings to the St. Johns River. 

 

Project 59014 
Documentation 

 

8022 

 
Charlotte 

County 

 

4/3/2017 

 

$3,747,229.00 
East and West Spring Lake Central Sewers. WW080220 represents one of four contracts to construct new 

wastewater collection and transmission facilities for the residential properties in the East and West Spring Lake 
[...]
foundation. The work will also include a duplex transfer submersible pump station and a duplex spray field 
pump station. This work is needed due to the Town losing the existing wastewater effluent pond due to 

sinkholes. JW NOTE - No itemized lists for the costs 

 
 

Project 61011 
Documentation 

 
14024 

 
DeSoto County 

 
1/12/2015 

 
$2,371,756.00 

Extend Wastewater service 5 miles along US 17 from 760A north to Heard Street to serve approximately 2116 
connections and eliminate septic tanks which will greatly reduce the potential of groundwater contamination. 

Project 14024 
Documentation 

 
 
 

8024 

 
 

Charlotte 
County 

 
 
 

2/26/2018 

 
 
 

$28,874,005.00 

WW080240 is a planning and design agreement for the construction of a new collection systems and reclaimed 
water improvements for Phase 2 Charlotte Harbor Water Quality Initiative for Ackerman-Countryman, US41, 

Chamberlain, and El Jobean. WW080241 is a construction agreement for the installation of a grand master lift 
station to handle the additional flows from the East and West Spring Lakes project and other expected 

Charlotte Harbor Initiative Projects. 

 
 

Project 08024 
Documentation 

 
 
 
 

36020 

 
 
 
 

Lee County 

 
 
 
 

7/1/2016 

 
 
 
 

$28,800,000.00 

The proposed project includes modifications to the existing headworks and oxidation ditches, the addition of a 
1.5 million gallon oxidation ditch, three new 85 foot diameter clarifiers, an additional belt press, a new 

administrative building, and a new electrical building. This project is necessary because the organic loading on 
the plant is higher than expected when the plant was constructed, and the plant cannot function properly at 

the permitted capacity of 6 million gallons per day (MGD). With the current configuration, the plant can 
properly function only at influent flows of 4 MGD or less. These improvements will enable the plant to meet 

the permit requirements at the originally permitted capacity. 

 
 

 
Project 36020 

Documentation 

 
 
 

35144 

 
 
 

Mount Dora 

 
 
 

4/24/2017 

 
 
 

$2,159,423.00 

The proposed improvements consist of construction of approximately 9,400 linear feet (LF) of 12-inch 
reclaimed water main, and 16-inch and 8-inch wastewater force mains along State Route 46. The proposed 
utilities would connect to the City's existing utilities at Sebastian Street and terminate to the east of Round 
Lake Road in the heart of the Wolf Branch Innovation District. An additional 2,000 LF of 12-inch reclaimed 

water main, and 10-inch wastewater gravity sewer would be constructed within Florida Department of 
Transportation (FDOT) rights-of-way along Round Lake Road. 

 
 
 

Project 35144 
Documentation 



 

35  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 
 
 
 
 
 
 

 
41036 

 
 
 
 
 
 
 

 
Bradenton 

 
 
 
 
 
 
 

 
1/2/2018 

 
 
 
 
 
 
 

 
$4,941,300.00 

 
 

6 proposed projects for improvements: 1) WWTF Dewatering Upgrade - replacement of the belt filter presses 
with new screw press dewatering equipment, new polymer blending systems, new cake pump sludge 

conveyance system and new control systems. A new truck canopy will also be installed to enable loading of 
sludge trailers on the exterior sludge handling facility. 2) Headworks improvements and Oxidation Ditch 

Splitter Box - A new oxidation ditch flow splitter box will be constructed between the Headworks and the 
oxidation ditches. 3) Oxidation Ditch Improvements (VFDs and DO Control) - VFDs, new motors and enhanced 

DO monitoring will be installed in order to more precisely and automatically control the 
nitrification/denitrification process within the ditches and new covers will be installed within the aeration 

zones. 4) Replacement of Permico FM (SR 64 Causeway) - Replacement of force main 5) Lift Station 31 
Improvements - The lift station located adjacent to Lake Hospital will require 100% bypass due to the 

constructability of lining the existing wet well. 6) Lift Station No. 5 Improvements - The lift station adjacent to 
Manatee Memorial Hospital. The existing dry well will be converted into a new wet well and the lift station will 

require 100% bypass due to the constructability issues with replacing the lift station. 

 
 
 
 
 
 
 
 

Project 41036 
Documentation 

40022 Greenville 2/1/2017 $171,959.84 
Construction of a new Wastewater Treatment Plant (WWTP) to replace existing WWTP that is in a serious state 

of disrepair. 
Project 40022 

Documentation 

 
 
 

13041 

 
 

North Bay 
Village 

 
 
 

5/12/2016 

 
 
 

$4,852,590.00 

Initial funding of $100,000 is a planning loan. The proposed project will rehabilitate the Village's wastewater 
collection system. The pipe rehabilitation will include pipe lining or point repairs, lateral repairs and joint 

grouting. The manhole rehabilitation will include lining or manhole replacement. The project will also include 
replacement of several wastewater pumps, control panels, and generator systems. The proposed work will 

improve the integrity of the system by rehabilitating aging and deteriorated collection facilities. 

 
 

Project 13041 
Documentation 

 
60020 

 
Wildwood 

 
9/8/2016 

 
$1,860,195.50 

The proposed project consists of converting the CR 209 lift station to a master lift station and constructing 
approximately 16,000 feet of 12-inch force main from the CR 209 lift station to a 16-inch force main connecting 

to the wastewater treatment facility. 

Project 60020 
Documentation 

41037 Bradenton 3/15/2017 $2,811,875.00 
This project will replace the existing sludge belt presses with a screw press dewatering system. The existing 

dewatering system is obsolete and at the end of its useful life. 
Project 41037 

Documentation 

 

36012 

 

Cape Coral 

 

10/16/2017 

 

$45,000,000.00 
This project will expand the city's existing collection system to approximately 3,000 homes in the North 2 

service area. These homes are currently on septic tanks. Approximately 84 miles of gravity sewer, 20 miles of 
force main, 20 neighborhood lift stations and 2 master pump stations will be constructed through this project. 

 
Project 36012 

Documentation 

 
 

 
35072 

 
 

 
Umatilla 

 
 

 
8/17/2015 

 
 

 
$672,067.00 

Reconstruction of existing roadway to provide storm water collection and treatment and replacement of 
exiting sewer and water lines. The objective of this project is to provide water quality treatment for the Orange 
Avenue Corridor and contributing areas and to relieve localized flooding. Reduction of pollutant loading of Lake 

Umatilla and subsequent downstream surface water of Lake Eustis will result in improved water quality and 
reduced stress on the ecosystem associated with these surface waters. Reduced flooding is an economic 

benefit to the City because it reduces flood related property losses. 

 
 
 

Project 35072 
Documentation 



 

36  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 

 
6130 

 

 
Davie 

 

 
4/9/2012 

 

 
$4,493,615.00 

This project will correct excessive inflow and infiltration (I&I), repair lift stations, install telemetry, and 
construct a force main associated with lift station number 8. The proposed I&I project will reduce pumping and 
treatment cost due to the excessive I&I. The lift station rehabilitation and telemetry and network analysis helps 

the operation go smoothly and the data be tracked correctly. 

 
 

Project 06130 
Documentation 

 
 
 

48041 

 
 
 

Orlando 

 
 
 

12/5/2012 

 
 
 

$4,718,039.00 

This project consisted of the Bruton Boulevard Sewer Improvements, rehab of Lift Stations 65 & 78, Conserve II 
reclaimed pump replacement and aerator replacement at the Iron Bridge plant. The sewer improvements 

reduced infiltration and inflow and preventing sanitary sewer overflows. The lift stations, Conserve II reclaimed 
pumps and the Iron Bridge aerators were all beyond their useful life and needed to be upgraded or replaced in 

order to maintain system reliability. 

 
 

Project 48041 
Documentation 

 
 
 
 
 

88202 

 
 
 
 
 

Islamorada 

 
 
 
 
 

9/28/2012 

 
 
 
 
 

$83,343,090.00 

This project is for the construction of a regional wastewater collection and transmission system for the Village 
of Islamorada, which is primarily served by septic tanks and package wastewater plants. The wastewater 

collected by this system will be pumped to the Key Largo Advanced Wastewater Treatment Facility where it will 
be treated, and the effluent pumped into a deep injection well. Currently, nutrients from the existing 

wastewater systems are causing elevated nutrient levels in the near shore waters of the Keys which may be 
contributing to the deterioration of the coral reef. The anticipated outcome of this project and others in the 

area is a reduction in the nutrient loading which will hopefully slow the degradation of the reef. Approximately 
6,765 EDUs will be treated by this system. This project is necessary to meet the requirements of Chapter 

403.086 paragraph 10 FS. 

 
 
 

 
Project 88202 

Documentation 

20010 Quincy 7/1/2013 $480,291.00 Construction of biosolids dewatering facility at the WWTP for disposal of residuals at landfill. The project is 
necessary to comply with DEP rules. 

Project 20010 
Documentation 

 

34002 

 

Newberry 

 

8/6/2012 

 

$2,539,208.00 
The proposed project consists of expanding the existing 0.349 million gallons per day (MGD) Water 

Reclamation Facility (WRF) capacity by 0.21 MGD, annual average daily flow (AADF) and expanding the existing 
combined spray field and residuals land application site by 38 acres. 

 
Project 34002 

Documentation 

 
 
 
 
 

"06045" 

 
 
 
 
 

Hollywood 

 
 
 
 
 

9/30/2013 

 
 
 
 
 

$6,239,379.00 

 
The proposed project consists of rehabilitation and replacement of the headworks system for the City of 

Hollywood's Southern Regional Wastewater Treatment Plant. This rehabilitation/replacement project includes 
the replacement of the existing 3/8" mechanical bar screens with new 1/4" mechanical bar screens and 

washer/compactors. The concrete in the bar screen chambers, grit chambers, grit chamber distribution boxes 
and effluent/influent channels will be repaired and coated with new protection epoxy system. Six sluice gates 
will be replaced new equipment and all of the operators servicing the existing gates will be replaced. Effluent 
weirs will be replaced in all grit chambers and the odor control system will be retrofitted with the replacement 

of all dampers. There will be some architectural improvements including new roll up doors, new exit doors, 
painting, new skylights and new roof. 

 
 
 
 
 

Project 06045 
Documentation 



 

37  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 
 
 
 

44071 

 
 
 
 
Monroe County 

 
 
 
 

1/24/2013 

 
 
 
 

$120,000,000.00 

The project consists of constructing a wastewater treatment plant, transmission main and wastewater 
collection system to serve the communities from Lower Sugarloaf Key (MM17) to, but not including, No Name 

Key (MM31). The treatment plant will be located on Cudjoe key. The plant will have design capacity of 0.94 
MGD and will meet Advanced Wastewater Treatment Standards (AWT). The treatment process will include an 
influent screening facility, biological treatment consisting of 5-Stage Bardenpho treatment basins, clarifiers, 
disinfection and a biosolids handling facility. The transmission and collection system will serve approximately 

9,059 equivalent dwelling units (EDUs). 

 
 

 
Project 44071 

Documentation 

 
5050 

 
Cape Canaveral 

 
5/11/2015 

 
$5,164,812.00 

Construction of a reclaimed water storage tank and rehab of the existing sludge belt press. Also included are 
stormwater improvements that include pipe rehabilitation, streetscaping, ditch dredging, as well as the 

installation of new reinforced concrete pipe. 

Project 05050 
Documentation 

 
 
 

 
13024 

 
 
 
 

Miami-Dade 
County 

 
 
 

 
11/17/2014 

 
 
 

 
$21,876,676.00 

 
The proposed project consists of constructing a deep injection well system at the Central District Wastewater 

Treatment Plant. The County plans to remove the waste streams from the centrate and the gas scrubbers of the 
treatment processes and inject this industrial waste into deep wells instead of sending it to the head of the plant. 
The facilities will include two deep injection wells, a dual-zone monitoring well, and the surface facilities needed 
to pump the waste streams into the injection wells. An estimated annual average of 6.3 million pounds of total 
nitrogen and 0.3 million pounds of total phosphorus will be removed from the existing ocean discharge. 

This will enable the County to comply with the interim requirements of the ocean outfall legislation. 

 
 
 
 

Project 13024 
Documentation 

 
48020 

 
Eatonville 

 
11/1/2015 

 
$1,839,979.00 

The project includes replacement of approximately 9,000 feet of gravity sewer lines, 138 service laterals, 40 
manholes and replacement or rehabilitation of 2 existing lift stations. The work will correct back-up, capacity 

and flow problems. 

Project 48020 
Documentation 

 
 
 

 
28050 

 
 

 
Spring Lake 

Improvement 
District 

 
 
 

 
6/10/2015 

 
 
 

 
$1,938,444.00 

SLID has experienced severe flooding issues for many years due to the age of the surface water system 
components. Spring Lake's stormwater feeds into Arbuckle Creek, a tributary of Lake Istokpoga, which is 
transported to Lake Okeechobee. Eventually this water ends up in the Everglades and Florida's sensitive 

Atlantic estuaries. Additionally, the SLID is currently not in compliance with the original surface water permit 
conditions, therefore corrective action is necessary. The proposed stormwater improvements project include 

storm water conveyance and treatment to remove silt as well as other improvements. The existing culverts and 
the master pump station will be replaced, and lake storage capacity expanded (additional land for treatment 

capacity). 

 
 
 
 

Project 28050 
Documentation 

 
 
 

17043 

 
Walton/Okaloo 
sa/Santa Rosa 
Regional Utility 

Authority 

 
 
 

1/22/2018 

 
 
 

$1,398,400.00 

 
 

This project will replace the existing sand filters with disk filters. The current filtration system is old and 
deteriorated and not capable of treating the entire flow when the plant is running at capacity. 

 
 

Project 17043 
Documentation 



 

38  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 
 
 
 
 

5110 

 
 
 
 
 
Brevard County 

 
 
 
 
 

8/22/2016 

 
 
 
 
 

$40,972,625.00 

 
The proposed project consists of the expansion and upgrade of the existing wastewater treatment facilities at 
the County's South Central Regional Wastewater Treatment Facility. These improvements include the following 

elements: A new pretreatment/headworks structure and new aerators that will increase the capacity of the 
existing plant from 5.5 to 6 MGD, a new 3.0 MGD integrated fixed film activated sludge biological treatment 

unit, two new secondary clarifiers; three Disc filters and retrofit of four Dynasand filters with new Disc filters, a 
new chlorine contact chamber and transfer structure; a new 1.0 million gallon reuse storage tank with a high 

service pump station, expansion of the existing sludge handling building and a new belt filter press, and a new 
12,000 square foot maintenance facility. 

 
 
 
 

Project 05110 
Documentation 

 
 

 
58023 

 
 

 
Sarasota 

 
 

 
1/2/2018 

 
 

 
$27,840,000.00 

The proposed project involves improvements to both the City's water and wastewater system and consists of 
the construction of Lift Station 87 and the replacement of gravity sewer and reclaimed water mains at the 

intersection of Osprey Avenue and Lincoln Drive. Additionally, the project will consist of the replacement of 
approximately 4,000 linear feet of gravity sewer and reclaimed water main; decommissioning and removal of 

Lift Station 7 including appropriate restoration; decommissioning and removal of Lift Station 71 including 
appropriate restoration; road restoration; and, other related activities. 

 
 
 

Project 58023 
Documentation 

 
 
 

 
36040 

 
 

Gateway 
Services 

Community 
Development 

District 

 
 
 

 
3/23/2017 

 
 
 

 
$4,163,925.00 

The proposed project consists of the remediation of lake banks throughout the Gateway Services Community 
Development District (GSCDD) by the installation of an Anchored Reinforced Vegetation System (ARVS), such as 

Armormax, where severe erosion is a continuous problem. Also, in areas where erosion is less severe, the 
GSCDD plans to utilize alternative repairs such as regrading lake banks with imported fill, installing drains that 
direct water away from the slope, and other minor repairs. The erosion of the lake banks has caused the lakes 
to encroach into the adjacent residential properties and in some cases, created ledges. The proposed project 
will restore 13 lake banks to the original design with a goal to reach a 6:1 slope and provide protection from 

future erosion. 

 
 
 
 

Project 36040 
Documentation 

 
 
 

10020 

 
 

Clay County 
Utility Authority 

 
 
 

7/17/2017 

 
 
 

$14,179,180.00 

Phase one of the proposed project will include the construction of the following new treatment train 
components: 3.0 million gallon per day (MGD) influent structure with flow splitting chamber, one single 1.5 

MGD two-stage denitrification oxidation ditch, secondary clarifiers, traveling bridge sand filters, chlorine 
contact chambers, an effluent transfer pumping station, and a new BCR Neutralizer residuals processing 

facility. Phase one will also include all earthwork, yard piping, and electrical upgrades required for the ultimate 
3.0 MGD facilities. 

 
This project is for major sewer rehabilitation and I/I correction. The sponsor submitted a planning loan 

application on 10/1/14 to conduct a SSES and generate a new facility plan. Facilities plan approved 7/19/16. 
Plans & Specs for Phase 1 and 2 submitted 7/11/17. Construction funding is currently only for Phase 1. 

 
 

Project 10020 
Documentation 

 

 
77006 

 

 
Mulberry 

 

 
3/23/2018 

 

 
$4,888,186.00 

 
 

Project 77006 
Documentation 

 
53162 

 
Lake Hamilton 

 
4/4/2017 

 
$290,302.00 

Construction of a new low-pressure grinder pump sewer system to serve commercial customers and eliminate 
septic tank systems along U.S. 27. Also, a master pump station and force main to transmit wastewater to the 

Dundee WWTP. 

Project 53162 
Documentation 



 

39  

Project List 

Project 
Number Sponsor Name Start Date Loan Amount Description 

OCULUS Document 
Link 

 
 
 
 
 

64183 

 
 
 
 
 

Deltona 

 
 
 
 
 

6/26/2017 

 
 
 
 
 

$7,355,066.00 

The Lake Monroe portion of the project includes a surface water intake/pump station on Lake Monroe, a 24- 
inch transmission main from Lake Monroe to the Alexander Avenue Water Management Site (WMS), covered 
storage for raw surface water and stormwater, and treatment consisting of coagulation, flocculation, filtration, 
and disinfection, as well as finished water storage. The proposed project will be constructed in two segments: 

Project 4A will include raw water storage, treatment, and pumping facilities for 4.0 million gallon per day 
annual average daily flow of stormwater pumped to the Alexander Avenue WMS from the Tivoli Wheeling and 
Leland Drive stormwater pump stations. Project 4B will include infrastructure needed to withdraw and pump 
surface water from Lake Monroe to the Alexander Avenue WMS for treatment in the facilities constructed as 

part of Project 4A. 
